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Automatic regession
buffer door closer hinge
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- TEST RECORT ) ) TEST REPORT
Mechanical & lardgocds Laboratory Report Ko, - 11110123/2018 Mechanical & 1lardgonds | aharatery Report No ¢ HIL101532019
Tage 1o 2 Puge © 7 2
Dhace © MAR 15,2019 Test Methad:
1. Secure the we hinges on the door then fixed on the working frame
KANSWAY TECHNOLOGY BUILDING MATERIAL GROUP LIMITEED. 2. Open the duor by usiog the gas vylinder 1 (70 + 5 degroes angle and elose e duor to e oniginal
SUITE B, 29 HARLEY STREET, LONDON, UNITED KINGDOM, W1GSOR peition as ane cycle
o . = :
2 =B B EREEEE QT 3. Torally exscuting 1,000,000 cycles,
The following merchandise was submitted and ideatilied by the applicant as: 4. Tested Door;
Product Description: KANSWAY Automatic regression buffer door closer hinge Weight 40 kg Size:RS emx 200 em
Style/ltem Mo - arrazz - KANSWAYE BNDIBHE #iREP92E 5. Frequancy: (15 2 1) eycles/minite
Country of Urigm: Malaysia (55 5EF823) B Al westing, visunl checks the sumple Gor damage and record any findings
Test Result:
We have tested the submitred sample{s) as requested and the fallowing resulis were abiained:
“lest [Lequested Durabilicy tese Sample: Cyeles Result
EANSWAY
Test Method & Result ---See following sheet(s)-— Automalic regression ~ . N my. W
N e et canr close: | [o WG " visual damisse or loss of funcrion was found after testing
Diate of Receipt: Tan. 09, 2019 hinge
Testing Pedod: Tao. 02, 2010 - Mar. 12, 2019 Picrure(s)

Phola A: A o the sample(s) Photo B. Close view

- End of Repor —

RIEFESR 1005 XHSAE - BIRIER

Etum &0
Asst. Manager
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Buffer Hinge Series
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Buffer Hinge Series

SGS B;ﬂ;lb\nﬂiﬁi

SRR Pl SGSEIRREREERE P2
SG TEST REPORT TEST REPORY

Mechanical & Hardgoods Lsharatary Report No. © HL10651/2019 Mechanical & I lardgonds | aboratory Iteport No @ HEIDAE1/20MY

Page of 2 Tage 2 oof oz

Date ©MAR 04,2019 Test Method pud Results:

1. Fix the cebinel on (e st platform,
KANSWAY Technology Building Material GROUP LIMITEED 2. Cycling the door from a position from fully closed rofully open and rerumm, net exceed &
Suite T, 20 Tlrley Street, London, United Kingshum, W1 GO0R maxinum swing ungle 907
=25 EE p2cil 3 Ciarry aut the test far 100 000 cycles ot it is damaged ar lass of serviceability
The following merchandise was submitted and identified by the applicant as: 4. Check and record the test result by visual check after testing.
Product Diescripdon: KANSWAY Hydraulic Buffer Hinge KANSWA YSE &350 (Actual test 621 cycles / min }
Couniy of Origin. Milaysia (F5HRFEER)
y et
We have tested the submitred sample(s) as requested and the following results were abtained: Sample Tipen Angle | Cycle/Frequency I
Tesl Reguested Dhurability Lest —
. izmisv\gn;'ﬁ somsy P IO ™ Nosiaual damege s found and fnsion
TestMcthod pnd Results:  ~==See following sheet{s)-—- ¥ "‘;ﬁ'“ ufler | 023 { e | B i Jnirmal after testing
Tate of Receipt: Jan 26, 1Y Nowe: The cali nel was pravided hy cliemr ———
- Pictures

Testing Period: Jan. 29, 2019 — Mz, 01, 2019

RZ VR E R EE S R

Thota A Appearance of the sample
—Fnd of Report—

AVER 208 XREHIE - BIBERR

Signed for and on i
SGS Taiwan Ltd
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Farcnee Yang
Superyisor

Fian

T
135, 250

. —T o
G I

2058 R SR

== KANSWAY GROUP LIMITED



#

B R

Slide rail series

ERAIE EReEaE
1]

HBRE
125 7BESHIE e EaAT BN

== KANSWAY GROUP LIMITED




/

Slldlng door buffer hanging
wheel / Accessories
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